
•  Hydraulic Unit
•  Blade Assembly
•  Headgear & T-Frame
•  Electrical Components
•  Lift Rams, Hoses & Fittings

Item
1
2
3
4
5
6

7

8

9

10

11
12
13
14
15
16
17
18
19
20
ns
ns
ns

7’6” MS
44820
44821

Description
Moldboard Kit – DS
Moldboard Kit – PS
Frame, Base Angle & Springs – DS
Frame, Base Angle & Springs – PS
Flexible Blade Guide Set – 26"
Cutting Edge Kit w/Fasteners (3/8")
Cutting Edge Kit w/Fasteners (1/2")
Cutting Edge Kit w/Fasteners (5/8")
Center Cutting Edge Kit w/Fasteners
Center Cutting Edge Kit w/Fasteners (5/8")
Center Cutting Edge – DS
Center Cutting Edge (5/8") – DS
Center Cutting Edge – PS
Center Cutting Edge (5/8") – PS
Cutting Edge (3/8")
Cutting Edge (1/2")
Cutting Edge (5/8")
Back Drag Edge Kit
Base Angle – DS
Base Angle – PS
Snow Control
Blade Wing Extension Kit
Blade Stop Kit
Outrigger
Rubber Defl ector Kit
Label – Warning/Caution, Snowplows
Label – STORM GUARD™ (MS Moldboards)
Label – Logo, Splatter 13-1/4 x 14-1/2
Label – Logo, XtremeV
Universal Label Replacement Kit

Xtreme V Blade Components1

Item
21
22
23
24
25
26
27
28
29
30
31

32

33
34
35
36
37
38
ns
ns

Part #
27241
44028
90607
5572
91337
66456
91333
63927
90109
91335

98043
98035

91333
95410
21452
40905
21450
20181
20191
5323
44763
44790*

Description
1 x 2-3/4 Clevis Pin w/Cotter
V-Plow Pivot Pin
1/4 x 1-3/4 Cotter Pin
5/8-11 x 2 Carriage Bolt G5
5/8-11 Hex Locknut GB
3/8-16 x 1-1/4 Hex Cap Screw G5
3/8-16 Hex Locknut GB
5/8 Flat Washer Type A Narrow
1/2-13 x 4-1/2 Hex Cap Screw G5
1/2-13 Hex Locknut GB
3/8-16 x 1 Button Cap Screw
For Mild Steel Moldboards
For Stainless Steel Moldboards
3/8-16 x 1 Hex Locknut
For Mild Steel Moldboards
For Stainless Steel Moldboards
Removable Spring Assembly
Shoulder Bolt w/Locknut
Removable Spring Bar
1/4 x 1-1/4 Pin
Removable Spring Disc
Trip Spring
Bolt Bag – Cutting Edge Kits
Bolt Bag – Rubber Defl ector

7’6” SS
44822
44823

8’6” SS
44826
44827

8’6” MS
44824
44825

9’6” SS
44830
44831

9’6” MS
44828
44829

Electrical Components4
Item

1
2
3
4
5

Part #
28583
29071
42015
42901
29099

Description
Plow Control Harness, 8-Solenoid
Cable Assembly 8"
Snowplow Battery Cable
Motor Relay Kit FLEET FLEX System
1/4-20 x 1/4 Hex Washer-Head Thread-Rolling Screw

Item
ns
ns

Part #
8329K

72527
28587

61548K

Description
Dielectric Grease (pkg of 2)
Fuse – 4A Mini Automotive-Style
Vehicle Battery Cable
Vehicle Control Harness
Plug Cover

Item
6
7
8
9
ns

Part #
28581-1
44308

44354-3
44355
8284K

Description
Plow Control Harness, 3-Solenoid
Spacer Module
Plow Module
1/4-20 x 5/8 Hex Washer-Head Thread-Rolling Screw
Cable Boot

Item
1
2

3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19

Part #
44558-2
26757-1
27560-2
69689
27462

27163K
4289K
90658
27468
27195
27451

27166K
27167K
27478
27461

27168K
27162K-1

27535
27465
90043

Description
Headgear
Lift Arm Kit (yellow)
Lift Arm Kit (silver)
Label – Logo, SECURITY GUARD™
Jack
Bushing Kit (pkg of 2)
3/4 x 1-7/8 Machine Pin Packet
5/32 x 1-1/4 Cotter Pin
Handle-Link Arm Assembly
Flexible Blade Guide Set – 26"
Label – Logo, Minute Mount® 2
Wire Cam Kit – DS
Wire Cam Kit – PS
Jack Lock
Compression Spring, 3/4 OD x 3-1/2
Connecting Pin Kit
Stop Clip Kit
Handle Cover Kit
Link Arm
3/8-16 x 2 Hex Cap Screw G5

Headgear & T-Frame Components3

Item
38
39
ns
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54

Part #
48847
90601

27912-1
26777
28991
95720
90658
90315
91902

821
26833
26219
90201
27075
26188
90601
66456
29037

Item
20
21
22
23
24

25
26
27
28
29
30
31
32
33
34
35
36
37

Part #
91333
44028

44555-2
44556-2
50632
44554

A6148K
27534

27171K
27169K
27172K
91192

27177K
27164K
26463
90286
91338
22260
44570†
44571†

Description
3/8-16 Hex Locknut GB
V-Plow Pivot Pin
T-Frame
Push Assembly
Stacking Stop – Short (shown)
Stacking Stop – Long (not shown)
Packet – U-Bolt Assembly
Spring/U-Bolt Kit
Clevis Kit
Cable Kit
Clamp Loop Kit
Round Flat Washer
Step Pin Kit
Handle Kit
1/4 x 2 Slotted Spring Pin
3/4-10 x 2 Hex Cap Screw G5
3/4-10 Hex Locknut GB
1 x 4-3/4 Clevis Pin
Snow Control 7'6" and 8'6"
Snow Control 9'6"

Description
Label – Logo, InstaLock Double-Acting Cylinder
1/4 x 1-1/2 Cotter Pin
5/16 Grade 43 Chain Bag
Nameplate – Logo, Minute Mount 2
Stop Link Kit
1 x 3-5/16 Clevis Pin HT
5/32 x 1-1/4 Cotter Pin
3/8 Flat Washer
1/8 x 1 Cotter Pin
Compression Spring, 1 ID x 3-1/2
1 x 6-15/16 Pin
Clevis Pin Kit
3/8-16 x 1 Carriage Bolt G5
1/8 Wire Rope Clip
Thimble
1/4 x 1-1/2 Cotter Pin
3/8-16 x 1-1/4 Hex Cap Screw G5
Clevis Pin w/Cotter

Hydraulic Unit Components

Hydraulic Unit Cover Components

2

Item
1
2
3
4
5
6
7
8
9

10
11
12

Part #
21727-2
44327-3
66607
92079
66519
73897
90080

44329-2
26781-4
56274
66515

21500K-1

Description
Breather Pressure Control
Reservoir Kit
#10-24 x 5/16 Machine Screw
3/8 Plug NPTF Square
O-Ring 2-250
Magnet
5/16-18 x 2-1/2 Hex Cap Screw G5
Pump Kit
Suction Filter
O-Ring -013
Pump Shaft Seal
Motor Assembly, 4-1/2"

Item
24
25
26
ns
ns
ns

Part #
92960
29077
29081
29099
44326
44355

7632K-5
49258-2
49259-2

Item
13
14
15
16
17
18
19

20
21
22
23

Part #
7639K-2
44331

7634K-2
44335
44369
63943
56662
48517
44344

7629K-4
44337

44333-1

Description
Coil with Spade Terminals
Valve SVCV08-20 w/Nut
Valve SV08-2004 w/Nut
Valve SF08-2015 w/Nut
Valve Lock Ring w/Screw
#8-18 x 3/8 Tapping Screw
Quill Assembly 5/16-24 Thread
Quill Assembly 1/2-20 Thread
7/16-20 Socket O-Ring Boss Plug
Relief Valve Kit (2 sets)
Relief Valve Kit (2 sets)
Check Valve CV08-20

Description
3/8-24 Socket O-Ring Boss Plug
O-Ring -110
1/4-20 x 3 Socket Cap Screw
1/4-20 x 1/4 Hex Washer-Head Thread-Rolling Screw
1/4-20 x 1/2 6-Lobe Round Washer-Head Screw
1/4-20 x 5/8 Hex Washer-Head Thread-Rolling Screw
Back-Up/O-Ring Kit (w/o O-rings)
Seal Kit – Valves SV08-2004, CV08-20, SF08-2015
Seal Kit – Valves SV08-30, -31, -33, 40, -43, SVCV08-20

Item
1
2
3
4

Part #
44352
44366
44326

Description
Top Retainer Ring
Bottom Retainer Ring
1/4-20 x 1/2 6-Lobe Round Washer-Head Screw
Cover, Side 1

Item
9
ns
ns

Part #
44319
61536
44415

Item
5
6
7
8

Part #

44310

Description
Cover, Side 2
Cover, Side 3
Cover, Side 4
Label − Information (S1-S3)

Description
Label – Information (S4–S11)
Cable Tie 14"
Label – Logo, Xtreme V™

Date:

Name:

Address:

 

Email:

Phone:

Fax: © 2020 Douglas Dynamics, LLC. All Rights Reserved.

44745
44748

44740-2
44742-2*

44896-1
44996-1*

44281-3
40340
40341

n/a

44747
44750

n/a
44744-2
85362*

n/a
44898
85356*
44283-4
44110-1
44111-1
44571

44746
44749
27195

44741-2
44743-2*
85361*
44894-1
85357*
44891-1
85351*
44890-1
85352*
44897
44997*
85355*
44282-3
40342
40343

44473
44036
44710
59900
26211
20238
44464
28549*

44570
44610-1



1

2

3

4

5

6

XLS Blade Components

Lift & Angle Ram Components

Headgear & T-Frame Components

Electrical Components

Hoses & Fittings

Hydraulic Unit Components

Item
1
2
3

Part #
20118K
56537
48985

Description
Split Bearing 1-1/2"
Spacer
Gland Nut Assembly

49461 Angle Ram Assembly 1-1/2 x 10

Item
1
2

Part #
43134
43135

Description
Split Bearing 1-3/4"
Gland Nut Assembly

43132 Lift Ram Assembly 1-3/4 x 105

Item
1
2
3
4
5
6

Part #
44868
44316
44867
56754
44348
44361

Description
Hose, 3/8 x 60 w/F JIC Ends
Hose, 3/8 x 45 w/F JIC Ends
Hose, 3/8 x 57 w/F JIC Ends
Hose, 1/4 x 18 w/F JIC Ends
Hose, 3/8 x 42 w/F JIC Ends
Elbow, Extra Long 90° –6 M JIC/–6 M ORB

Item
7
8
9
ns
ns
ns

Part #
56725
44345
49465
56823
98043

B63263

Description
Elbow, 90° –6 M JIC/–6 M ORB
Drain Cap, –6 F JIC
Orifice Kit
Hose Wrap, Polyethylene
3/8-16 x 1 Button Cap Screw
Label – Warning, Hose Install

Hose & Fittings7

32 20 19

3

21

23

24

12

15*

25

34

35

36

37

38
33

1

2

7

6‡
10

10

8

9

13

4

14

26†

27†

31

29*

16* 30*

17*

5

22

18*

11*
28*

* Available as an accessory only.
† Packed with headgear.
‡ Includes center cutting edge kit.

22

48

36

42
39

34

35

6

31

30

29

51

50 28

53

27

26

25

49

37†

24

23

32

52

21

20

1918

17

16

45

44
47

46

15

14

13

12

11

10

9

8

43

5

4

54

41

40

3

2

1

5

7

7

44

20

20

39

38

† Packed with blade.

1

3

4

6

5

2

7

22

13

12

8

13

17

11

10

9

13

15

14

14

14

15

15

16

16

21

21

24

19

20

23

25

26

18

1

2

3

3

4

6

9

5

7

8

Hydraulic Unit Cover Assembly

1

3

2

2

1

From 
Passenger-Side 
Rod (front)

From Driver-Side
Base (rear)

From
Passenger-Side 

Base (rear)

From Lift Ram

From Driver-Side
Rod (front)

1

2

3

4

5

8

6

7

9

1

4

5

6

6

6

2
3

1

6
4

2

3

9

7

5

8


